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CUSTOMER NAME: WUXI TEFA DECORATION MATERIAL CO., LTD.
ADDRESS: ROOM 501, NO. 5, HUAQING INNOVATION PARK, HUISHAN
DISTRICT, WUXI CITY, JIANGSU PROVINCE

Sample Name : PVC HOMOGENEOUS FLOOR ROLLS

Product Specification  : 2.0mm*2m

Manufacturer - WUXI TEFA DECORATION MATERIAL CO., LTD.
Material and Mark {=PVC

Other Information . Brand: FARFLY

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

SGS Ref. No. : GZIN2109057494MR; SL82108301677301TX

Date of Receipt . Sep 26, 2021

Testing Start Date . Sep 26, 2021

Testing End Date . Oct 28, 2021

Test result(s) - For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

Bryan Hong
Authorized signatory
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No. Test ltem Test Method Result
1 Overall Thickness ISO 24346:2006(R2015) 1.93 mm
2 Mass per Unit Area ISO 23997:2007(R2018) 2541 g/m?
3 Width 1SO 24341:2006 2001 mm
4 Effect of a Castor Chair ISO 4918:2016+Amd.1:2018 | No visible damage

Dimensional Stability after

X Direction: 0.15 %

5 Exposure to Heat ISO 23999:2018 Y Direction: 0.20 %
Curling after Exposure to Heat -0.5 mm
Staining and Resistance to
6 ) ISO 26987:2008 Not affected
Chemicals
ISO 10581:2019 Clause 4.1 80%
i Binder content® & FTIR, PGC-MS, GC-MS, (Comply with Type
EDX and TGA 1)
8 Colour Fastness To Light ISO 105-B02:2014 6

Original Sample Photo:
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1. Test Item: Overall Thickness

Sample Description: Flooring, See photo

Test Method: 1ISO 24346:2006(R2015)

Test Condition: Condition the test pieces at a temperature of (23+2)

for a minimum of 24 h.
Test result:
Ave.: 1.93mm
Max.:1.99mm
Min.: 1.87mm
Note: All test specimens were cut from the sample.

2. Test Iltem: Mass per Unit Area
Sample Description: Flooring, See photo
Test Method: 1ISO 23997:2007(R2018)
Test Condition:
Specimen: 100mmx100mmx2.0mm
Test Result:
Mass per Unit Area: 25641g/m?
Note: All test specimens were cut from the sample.
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‘C and relative humidity (50+5) %
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3. Test Item: Width
Sample Description: See photo
Test Method: 1SO 24341:2006

Test Condition: Condition the test pieces at a temperature of (23£2) ‘C and relative humidity (50£5) %

for a minimum of 24 h.

Test result: 2001mm

4. Test Item: Effect of a Castor Chair
Sample Description: See photo

Test Method: 1ISO 4918:2016+Amd.1:2018
Test Condition:

Cycles:

25000

Load: 90kg
Type of castors: Type W

Type of sample: Resilient floor coverings

Test result:

No visible damage.

Note: Test samples were cut from original samples.

*

bR =U
PR 2 i
% Inspection & Testing Services

2 &

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.s s.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents ttp://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder o this document is
advised that information contained hereon reflects the Company’s findings at the time of its intervention ‘only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

MCCM 0565626
/L0, 110, | No.31 Xianghong Road, XangAn Torch nustial Zone, Yamen, Fujan Povince, China, 361101t (86:692) 5765857 (86-692) 6765380  www.sgsgroup.com.cn

e oy | chE 4RI UG ( BIR ) R RAITHKG1S ER4R:361101  t (86692) 5765857  f (86592) 5765380 @ sgsichina@sgs.com
I

Member of the SGS Group (SGS SA)



Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN.Doccheck@sgs.com

TEST REPORT

5. Test Item: Dimensional Stability and Curling after Exposure to Heat

Sample Description: Flooring, See photo
Test Method: 1SO 23999:2018
Test Condition:

Specimen: 240mmx240mmx2.0mm
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Condition: (23£2)C, (50+5)%RH, 24h—(8042)'C, 360~ min—(23+2)C, (50£5)%RH, 24h

Lab Environment Condition: (23+2)°C, (50+5)%RH
Test Result:

Test Item Test Result
{ , - X Direction 0.15%
Dimensional Stability
Y Direction 0.20%
Curling -0.5mm

Note: 1. All test specimens were cut from the original samples.

2. Dimensional Stability, % = (Dimension before heating - Dimension after heating)/ Dimension before

heatingx100.

3. Curling, mm = Dimension after exposure to heat - Dimension before exposure to heat.
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6. Test Item: Staining and resistance to chemicals
Sample Description: Flooring, See photo
Test Method: 1ISO 26987:2008
Test Condition:
Specimen: 100mmx100mmx2.0mm, 3pcs
Precondition: at (23+2)°C, (50£5)%RH for 24h.
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Procedure: The main duration of contact shall be 2h. If a stain appears on the test piece after

2h. a new test shall be conducted for a period of 30 min. Examine the residual staining.

Test result:
: Contact Contact
No. Stain agent Result Result
time time
1 Acetone 2h 0 - -
Coffee (120g coffee per litre of
2 2h 0 - -
water)
g Sodium hydroxide 25% solution 2h 0 - -
4 Hydrogen peroxide 30% solution 2h 0 - -
5 Black shoe polish 2h 0 - -

Expression of results

Index Effect of test after cleaning / abrasion
0 Not affected
1 Slight
2 Moderate
3 Severe
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7. Test Item: Binder content™

Sample Description: Flooring, See photo

Test Method:
Fourier Transform Infrared Spectrometer (FTIR)
Pyrolysis-Gas Chromatography Mass Spectrometry (PGC-MS)
Gas Chromatography Mass Spectrometry (GC-MS)
Energy dispersive X-ray fluorescence spectrometer (EDX)
Thermogravimetric Analyzer (TGA)

Test Result:
No. Composition Content, Wt%
1 Poly(viny! chloride) (PVC) 57
2 Dinonyl phthalate (DINP) 23
3 Calcium carbonate 17
4 Titanium dioxide 3
Note:

1. Wt% - weight percent.

2. Quantitative data is for reference only.

3. The sample contains some stearate, which is lower than 1%.

4 According to 1ISO 10581:2019 Clause 3.4, Binder Content is 80%
Binder content: 82%
Remark: Binder content is portion of the flooring composition, consisting of poly(vinyl chloride) resin,
plasticizers and stabilizers. Binder content is expressed as a percentage mass fraction of the total
composition.
Conclusion: When assessed to the requirements in ISO 10581:2019 Clause 4.1 Table 1, the flooring
is classified as Type .
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Requirements in ISO 10581:2019 Clause 4.1 Table 1 — |dentification requirements

Minimum Binder Content Maximum Binder Content
L % %
| >55 —
1l 35 65
Il 25 <35

Fig.1: FTIR spectrum of original sample
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Fig.2: FTIR spectrum of sample sulfate ash
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Note: * test project/method was carried out by subcontractors.

8. Test Item: Colour Fastness To Light

Sample Description: Flooring, See photo

Test Method: ISO 105-B02:2014; Method 3, use Xenon arc lamp, Exposure Cycle: A1, no flip-flop
mode was used

Test Result:

Comparison upto blue wool reference 6

- Unit A Requirement
Grade(B.W.S) - 6 Min.6
e e e e e e e ke End of report********
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